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1- The adult dose of a liquid medication is 0.1 mL/kg of body
weight to be administered as a single dose. How many teaspoonful
should be administered to a person weighing 220 1b.?

& 100=220/2.2 =& @ gl Oy
Ml / kg &l de sa x &S @ Gy sall () = sl de s
4y ml 5 =teaspoon JSs. ml 10 =0.1 x 100 =

. teaspoon 2 =5 + 10 = Dose

2- How many capsules, each containing 250 mg of clarithromycin,
are needed to provide 6.25 mg/kg/day for 10 days for a person
weighing 176 1b.?

kg 80 =22 +176 = &S & sl ()3 5

mg 5000 = 10x 80 x 6.25 = Al 10 I ey yall Lgaling il ¢ all 40aS
. Mg 250 (s sins A S 1JS

. Mg 5000 5553 4 gueS X IS

. capsules 20 =250 +5000=X

3- The pediatric dose of cefadroxil is 30 mg/kg/day. If a child was
given a daily dose of 2 teaspoonful of a pediatric suspension
containing 125 mg of cefadroxil per 5 mL, what was the

weight, in pounds, of the child?
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4- 1f the recommended dose of tobramycin for a premature infant is 4
mg/kg/day, divided into two equal doses administered every 12
hours, how many milligrams of the drug should be given every 12
hours to a 2.2-Ib. infant?

Mg/kg 2 = 2+4 = (Aels 12 JS) sas) 5 5all (b lada] cand il de )
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5- If a 3-year-old child weighing 35 Ib. accidentally ingested twenty
81-mg aspirin tablets, how much aspirin did the child ingest on a
milligram per kilogram basis?

mg 1620 =20 x 81 : Gw¥) (e Jihall 2l
kg 15.9=22+35=kg <« dikll o)



101.88 =15.9 + 1620 = Jakall (55 (e kg 1 IS allaall mg Cna) 48
.mg/ kg

6- If the adult dose of a drug is 100 mg, what would be the dose for a
child with a body surface area
of 0.70 m? ?
Al de jn x BSA/1.73 = Jikll de a
.mg 40.46=100x0.70/1.73 =

7- If the adult dose of a drug is 75 mg, what would be the dose for a
child weighing 40 Ib. and measuring 32 in. in height using the
BSA nomogram?

From the nomogram, the BSA = 0.60 m?
.mg 26=75x%0.6/1.73 = Jikll ic )

8- Using the equation to calculate body surface area, determine the
BSA in square meters for an
adolescent patient measuring 4 ft. 2 in. and weighing 90 Ib.
(feet = 12 inches)
.CM 127 =2.54 x 50 = (&) 50 =2+ 12 x 4 = (aysall Jsh
kg 40.9 =90/2.2 = &S @y el s
= 1.44 J xu ) 3l = (3600 / 40.9x 127 ) J xn sl ,iall = BSA

m21.2



O- The initial dose of vancomycin for newborn less than 1 week old
Is 15 mg/kg every 18 hours.
(@) What would be the dose, in milligrams, for an infant weighing
2500 g?
(b) How many milliliters of an injection containing 500 mg per 25

mL should be administered to obtain this dose?

kg 2.5=1000 + 2500 = kg < gl (15 s (A

. h18/mg 375 =15x2.5=% xl
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